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The following sample(s) was/were submitted and identified by/on behalf of the client as:-

SGS File No. - AYHA15-05603
Sample Description . ALC-1.6-3x7.5-GR
Style no./Item no. 2 =

Order No. Do-

Buyer s =

Manufacturer Do-

Country of Origin Do-

Country of Destination Do

Received Date : 2015.05. 29

Test Period : 2015.05.29 to 2015.06.09

Test Method . For further details, please refer to following page (s)

Test Results . For further details, please refer to following page (s)

Result Summary
Test Requested Conclusion
To determine the Rate of Ni Release for compliance with entries 27 of European
regulation (EC) No. 1907/2006 (REACH) Annex XVII and Regulation (EC) PASS
No. 552/2009 (previously restricted under Directive 94/27/EC and 2004/96/EC)
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